ADDENDUM NO. 1
TO THE
BIDDING DOCUMENTS
FOR
BID NUMBER #24210
WRF IMPROVEMENTS

PW # 2022.117, 2022.118, 2022.119, 2022.120

FOR
LAKE COUNTY DEPARTMENT OF PUBLIC WORKS

DATE: February 6, 2024

TO ALL BIDDERS BIDDING ON THE ABOVE PROJECT:

All Bidders submitting a Bid on the above Contract shall carefully read this Addendum and give it
consideration in the preparation of their Bid.

l. The following are revisions to the Specifications:

1. The following revisions shall be made to SECTION 40 05 05 - EXPOSED PIPING
INSTALLATION:
A. Delete SECTION 40 05 05 page 5 and add revised SECTION 40 05 05 page 5 attached to
this Addenda.

2. The following revisions shall be made to SECTION 46 66 56- UV DISINFECTION EQUIPMENT:
A. Page 46 66 56-8, paragraph 2.02.H, add the following:
8. Each PDC shall have air conditioning unit.

Il. The following are revisions to the Specifications Appendix:

1. The following revisions shall be made to the Table Contents:

A. Add the following:

12. IEPA Water Pollution Control Permit 2024-AB-68958 4 pages
13. Permit NRB-078031-2024 Contract A 6 pages
14. Permit NRB-070832-2024 Contract C 6 pages

2. Insert forms attached to this Addendum immediately after the last page of the Lake County
Construction and Demolition Debris Recycling Compliance Report.

. The following are revisions to the Drawings which pertain to Contract C:

1. Sheet 79, Drawing 035-M-3, delete Drawing 035-M-3 and add a revised Drawing 035-M-3
attached to this Addenda.

Donohue & Associates, Inc. ADDENDUM NO. 1
Project No. 14207/14208/14212 Al-1



VI.

The following are revisions to the Drawings which pertain to Contract D:

1. Sheet 115, Drawing 065-M-4, delete Drawing 065-M-4 and add a revised Drawing 065-M-4
attached to this Addenda.

Any revisions to any of the Contract Documents made by this Addendum shall be considered as the
same revision to any and all related areas of the Contract Documents not specifically called out in
this Addendum.

The Bidder shall acknowledge receipt of this Addendum by inserting the date and number in the
spaces provided in the BID FORM.

DONOHUE & ASSOCIATES, INC.
SHEBOYGAN, WISCONSIN

Nathan Cassity, PE ‘m{"‘g‘s':g}“m

01 062-062820
27 Bypines [-100a0%

ADDENDUM NO. 1 Donohue & Associates, Inc.

Al-2

Project No. 14207/14208/14212



4. Test pressure for hydrostatic and high pressure air testing shall be 1.5 times maximum
operating pressure, minimum, unless specified otherwise in REMARKS column. Test
pressure for low pressure air testing shall be as specified in Section 40 05 10.

G. COLOR column: Specifies color coding and banding to be provided for non-buried piping
systems. Provide color coding, banding, and labeling in accordance with Section 40 05 97.
For piping scheduled to be color-coded, but not scheduled for complete painting (such as
plastic piping, stainless steel piping, or aluminum insulation jacketing) provide pipe marking
tape banding to represent piping color-code. At each banding location provide following
sequence:

1. 8-inch wide tape of scheduled pipe color.
2. 4-inch wide tape of scheduled band color (if pipe color-code calls for banding).
3. 8-inch wide tape of scheduled pipe color (if pipe color-code calls for banding).

H. REMARKS column: Provides further description of piping system and specifies additional
requirements.

PROCESS-MECHANICAL PIPING SCHEDULE

Size Pine Min/Max Max
Service 8 p Location Temp Press Color Remarks
(in.) Matl o A
(i) (psig)
050 — BATTERY B FILTER BUILDING
BWW 6 3(S)gl‘ Inside Exposed 20/100 10-H Black Disc Filter backwash discharge
D 6 304L | Inside Exposed, | 55100 | 104 Black | Disc Filter drain
SS Submerged
D 4 PVC Embedded, 20/100 | 10-H Black | Sch 80, Filter cell drain
Submerged
304L . . .
FEF 36 Ss Inside Exposed 20/100 10-H Gray Disc Filter effluent
304L . . I
SE 36 Ss Inside Exposed 20/100 10-H Gray Disc Filter influent
035 - BATTERY B BLOWER BUILDING
16, 20, Inside Exposed,
ALP 30 304SS Outside Exposed -20/110 15-P None
065 — UV DISINFECTION BUIDING
D 8 PVvC Buried 40/95 3 None
D 8 CLDI Embedded 40/95 3 None

YARD PIPING — SEE SECTION 33 05 05

END OF SECTION

Donohue & Associates, Inc. EXPOSED PIPING INSTALLATION
Project No. 14207/14208/14212 40 05 05-5



ILLINOIS ENVIRONMENTAL PROTECTION AGENCY
WATER POLLUTION CONTROL PERMIT

LOG NUMBERS: 2023-68958
BOW ID: W0971450003 PERMIT NO.: 2024-AB-68958

FINAL PLANS, SPECIFICATIONS, APPLICATION
AND SUPPORTING DOCUMENTS DATE ISSUED:
PREPARED BY: Donohue & Associates, Inc.

SUBJECT: LAKE COUNTY DPW - Des Plaines River WRF Improvements

RECEIVED
PERMITTEE TO CONSTRUCT AND OWN

Lake County DPW JAN2 9 2024

650 W. Winchester Road
Libertyville, lllinois 60048

Permit is hereby granted to the above designated permittee(s) to construct and/or operate water pollution control facilities
described as follows:

Replace sand filter cells 6 and 12 with two new disc filter units. After completion there will be a total of four disc filter
units, each with thirty-five 2.4 meter diameter discs, 1620 ft2 of submerged filter area, and 10 pym pore size rated at
11.6 MGD, 46.4 MGD total. The remaining sand filter units will remain in service to provide additional filtration
capacity.

Existing blowers nos. 4 and 5 will replaced with two new high-speed turbo blowers each rated at 6000 scfm to supply
air to the aeration tanks.

Replace the existing chlorination and dechlorination systems with ultra-violet (UV) disinfection consisting of two
channels with three banks per channel, low pressure high output UV lamps with 90% UV emission at 253.7
nanometer wave length and mechanical wipers. The new UV system will be located upstream of the existing post-
aeration system in a new structure. The UV system inlet and outlet will tie into the existing 72-inch filter effluent piping
using diversion structures and isolation gates.

Install launder covers for final clarifiers no. 1, 2, 3, 4, 5, and 6 to inhibit the growth of algae on launder troughs and
weirs of clarifier by minimizing incident sunlight on surfaces. The launder covers consist of a system of molded
fiberglass panels that are attached together to form a continuous cover over the launder trough, weir and scum baffle
within the treatment tank.

Lake County Public Works

The rated capacities of the above referenced treatment plant will not change as a result of these improvements.

Unless the construction for which this permit is issued has been completed, this permit will expire three years after the
date of issuance.

This Permit is issued subject to the following Special Condition(s). If such Special Condition(s) require(s) additional or
revised facilities, satisfactory engineering plan documents must be submitted to this Agency for review and approval for
issuance of a Supplemental Permit.

SPECIAL CONDITION 1: The operational portion of this permit shall be governed by NPDES Permit No. IL0022055.

SPECIAL CONDITION 2: The Permittee to Construct shall be responsible for obtaining an NPDES Storm Water Permit
prior to initiating construction if the construction activities associated with this project will result in the disturbance of one

Page 1 of 2

THE STANDARD CONDITIONS OF ISSUANCE INDICATED ON THE REVERSE SIDE MUST BE COMPLIED WITH IN
FULL. READ ALL CONDITIONS CAREFULLY.

BDF:JAR:2023-68958 DIVISION OF WATER POLLUTION CONTROL

cc:  EPA-Des Plaines FOS i %7’

Records - Municipal

Donohue & Associates, Inc. Brant D. Fleming, P.E.
Manager, Municipal Unit, Permit Section



ILLINOIS ENVIRONMENTAL PROTECTION AGENCY
WATER POLLUTION CONTROL PERMIT

LOG NUMBERS: 2023-68958
BOW ID: W0971450003 PERMIT NO.:  2024-AB-68958

FINAL PLANS, SPECIFICATIONS, APPLICATION
AND SUPPORTING DOCUMENTS
PREPARED BY: Donohue & Associates, Inc.

r .
DATE ISSUED: A 15 202

SUBJECT: LAKE COUNTY DPW - Des Plaines River WRF Improvements

(1) or more acres total land area. Additional information is provided on the following webpage:
https://epa.illinois.govltopics:’forms/water-permits/storm-water/construction.html

SPECIAL CONDITION 3: This permit also covers all necessary appurtenances not specifically mentioned herein but
detailed in the specifications and/or the design drawings.

SPECIAL CONDITION 4: The issuance of this permit does not release the permittee to construct from any obligation to
comply with the requirements of the lllinois State Agency Historic Resources Preservation Act or the lllinois Historic

Preservation Office.

SPECIAL CONDITION 5: The issuance of this permit is not to be construed as an approval of the "Water Pollution Control
Revolving Fund" loan program requirements.

Page 2 of 2



READ ALL CONDITIONS CAREFULLY:
STANDARD CONDITIONS

The lllinois Environmental Protection Act (lllinois
Revised Statues Chapter 111-12. Section 1039)
grants the Environmental Protection Agency
authority to impose conditions on permits which jt
issues.

1.

Unless the construction for which this permit
is issued has been completed, this permit will
expire (1) two years after the date of issuance
for permits to construct sewers or wastewater
sources or (2) three years after the date of
issuance for permits to construct treatment
works or pretreatment works.

The construction or development of facilities
covered by this permit shall be done in
compliance with applicable provisions of
Federal laws and regulations, the lllinois
Environmental Protection Act, and Rules and
Regulations adopted by the lllinois Pollution
Control Board.

There shall be no deviations from the
approved plans and specifications unless a
written request for modification of the project,
along with plans and specifications” as
reqguired, shaﬁ have been submitted to the
Agency and a supplemental written permit
issued.

The permittee shall allow any agent duly
authorized by the Agency upon the
presentations of credentials:

a. to enter at reasonable times, the
permittee’s premises where actual or
potential effluent emission or noise
source are located or where any activity
is to be conducted pursuant to this
permit;

b. tohave access to and copy at reasonable
times any records required to be kept
under the terms and conditions of this
permit;

c. toinspect at reasonable times, including
during any hours of operation of
equipment constructed or operated
under this permit, such equipment or
monitoring methodology or equipment
required to be kept, used, operated,
calibrated and maintained under this
permit;

d. toobtain and remove at reasonable times
samples of any discharge or emission of
pollutants;

e. toobtain and remove at reasonable times
and utilize any photographic, recording,
testing, monitoring or other equipment for
the purpose of preserving, testing
monitoring, or recording any activity,
discharge, or emission authorized by this
permit.

5. The issuance of this permit:

a. shall not be considered as in any manner
affecting the title of the premises upon
which the permitted facilities are to be
located;

b. does not release the permittee from any
liability for damages to person or property
caused b or resulting from construction,
maintenance, or operation of the
proposed facilities;

c. does not release the permittee from
compliance with other applicable statues
and regulations of the Unites States, of
the State of lllinois, or other applicable
local laws, ordinances and regulations;

d. does not take inro consideration or attest
to structural stability of any units or parts
of the project;

e. in no manner implies or suggests that the
Agency (or its officers, agents or
employees) assumes any liability,
directly or indirectly, for any loss due to
damage, installation, maintenance, or
operation of the proposed equipment or
facility.

Unless a joint construction/operation permit
has been issued, a permit for operating shall
be obtained from the agency before the
facility or equipment covered by this permit is
placed into operation.

These standard conditions shall prevail
unless modified by special conditions.

The Agency may file a complaint with the
Board for suspension or revocation of a